
 

 

FINAL  

TM 4.1 SCREENING AND GRIT 
MANAGEMENT  

NEW Water 

B&V PROJECT NO. 402658 

PREPARED FOR 

 

 

Green Bay Metropolitan Sewerage District  

JULY 2021 
 

  

©
B

la
ck

 &
 V

e
a

tc
h

 H
o

ld
in

g
 C

o
m

p
a

n
y 

2
0

2
0

. 
A

ll 
ri

g
h

ts
 r

e
se

rv
e

d
. 



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 

1.0 Introduction ....................................................................................................................... 1-1 

1.1 Fundamental Objectives for Screening and Grit Removal Improvements ...................... 1-2 

1.2 Improvement Assessment ............................................................................................... 1-3 
[...]
The recommendations developed as part of the TM, and other Task 4 efforts, will be combined as part of 

Task 5 to develop a comprehensive capital improvements plan and infrastructure roadmap for NEW 

Water.  



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Process Design Criteria 2-1 
 

2.0 Process Design Criteria 
This section described the constraints associated with implementing proposed improvements to the 

screening facility at the GBF and the DPF. TM 2.1 Flows and Loads detailed the future average and peak 

hourly 2040 projected flow rates. The following information details the design criteria for each facility 

including the projected flow rates and defined equipment design criteria for the influent bar screens, 

influent fine screens, and grit removal. Design considerations were collected from the Water 

Environment Federation (WEF) Manual of Practice No. 8 (MOP 8) Sixth Edition (WEF, 2018). 

 GBF Flows 

● 2040 Peak Hourly Flow: 148.8 mgd 

● 2040 Average flow: 43.2 mgd 

 DPF Flows 

● 2040 Peak Hourly Flow: 57.3 mgd 

● 2040 Average flow: 11.0 mgd 

 Bar Screen (“Trash Rack”) Performance 

● Bar Separation: maximum of 2 inches 

● Screen Retention: NA – protect pumps from large debris 

● Estimated Screenings Production: range of 1.0 to 10 cf/MG with an average of 4.5 cf/MG 

(MOP 8) 

 Fine Screening Performance 

● Screen Perforation Size: 6 mm or less 

● Screen Retention: 65% to 75% for front entry perforated plate screens and 75% to 85% 

for center flow perforated plate screens (MOP 8) 

● Estimated Screening Production: range of 6.5 to 12 cf/MG with an average of 9.0 cf/MG 

with 6.0 mm opening (MOP 8) 

 Grit Removal Performance 

● Grit Removal Performance: 95% Removal ≥ 105 microns (MOP 8) 

● Grit Quantity: 0.5 to 20 cf/MG (MOP 8) 



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Green Bay Facility Evaluation 3-1 
 

3.0 Green Bay Facility Evaluation 
The existing influent pumping, screening, and grit removal processes at GBF consists of influent bar 

screens (trash racks), dry-pit centrifugal pumps, fine bar screens with washer/compactors, and primary 

sludge (PS) grit removal and handling (Figure 3-1). Currently, the GBF has encountered several issues 

with the existing bar screens and fine screens including: 

1. Passing trash materials through the screens due to equipment failures 

2. Hydraulic capacity limitations 

3. Clogging of downstream equipment 

The operational age of the equipment is a concern along with the significant performance limitations 

(both from a material and hydraulic standpoint) and issues with downstream equipment. Staff report 

having to spend significant hours to remove material and replace portion of equipment from pumps, 

mixers, and treatment equipment. There are also future hydraulic capacity limitations due to increased 

peak flow events. The 2040 peak hourly flow estimated in TM 2.1 was 149 mgd with an average day flow 

of 43.2 mgd. The following sections will describe the existing equipment, process performance issues, 

and the solution alternatives.  

 

Figure 3-1 GBF Existing Screening and Grit Removal Process Flow Diagram 

3.1 Screening Pumping and Grit Removal Performance Evaluation 

3.1.1 Influent Bar Screens, Screening Washer Compactors, and Conveyor 

The existing bar screen and influent pumps are located on the east side of the facility grounds in the 

influent pump station building (Figure 3-2). The system includes two bar screens (“trash racks”) 

upstream of the influent pumps with a spacing of 2-inches between the bars meant to protect the 

influent pumps from large debris. The screens have a width of 8-ft and a length of 77.5 ft to convey the 

screenings to grade elevation. The layout of the system requires both units to be in service. If one screen 

is taken out of service, one side of the wetwell would also be taken out of service, except in a short 

duration event. Each screen has a capacity of 120 million gallons per day (mgd) which provides sufficient 

capacity. This system is not designed as an n+1 facility and as such the total screening capacity is 240 

Existing Trash 

Racks (2) 

Existing Influent 

Pumps (4) 



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Green Bay Facility Evaluation 3-2 
 

mgd. Plant staff indicated the existing bar screens have reliability issues due to cables on the units 

stretching and breaking. Plant staff have indicated that a more reliable screening technology with 

adequate self-cleaning mechanism is needed to improve the performance of the plant.  

 

Figure 3-2 Influent Pump Station 

3.1.2 Influent Pumps 

Influent pumping consists of 4 dry-pit centrifugal pumps (3 in service, 1 standby) located in the Pump 

Station Building with a total capacity (if all 4 pumps are in service) to pump 160 mgd and a firm capacity 

of 120 mgd. Although the influent pumps have been capable of keeping up with capacity needs, their 

firm capacity of 120 mgd does not provide sufficient capacity for the identified 2040 peak hour flow of 

149 mgd. Additionally, the pumps are aged and at the end of their useful life and are recommended for 

replacement. Therefore, pumping improvements will need to be made to address the 2040 flow 

conditions. The two buried 48-inch force mains routed between the Pump Station and Headworks are 

carbon steel and subject to corrosion over time. There are no identified deficiencies with the force main 

piping; however, they provide critical hydraulic conveyance and visual observance of pipe condition is 

limited to the exposed ends at the structures. It is recommended that a separate condition assessment 

be conducted to assess pipe condition and identify any refurbishment or replacement activities for the 

planning period. This condition assessment will require a contractor that specializes in testing buried 

pipe systems. 

3.1.3 Fine Screens 

The GBF has four existing influent fine screens with ¼” (6 mm) spacing located in the Headworks 

Building. The screens are step screens with a 4 ft width installed in a channel with a depth of about 8 ft. 

Although this is a common bar spacing for wastewater fine screens, conversations with plant staff 

indicate this screening facility is experiencing many issues with the screens not capturing a significant 

amount of rags, plastics, and other trash due to hydraulic limitations from elevated flow velocities in the 

channels. The existing fine screens have a design capacity with all units in service of 110 mgd and any 

higher flows will exceed the fine screen upstream velocity as well as the required velocity through the 

screens. The 110 mgd design flow rate is the total flow design, this is lower than the design flow for the 

trash racks and the influent pumps.  



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Green Bay Facility Evaluation 3-3 
 

Manufacturers report screen approach velocities within the channel should be less than 2 feet per 

second (fps) while maximum velocity through the screen spaces should be less than 5 to 6.5 fps for 

appropriate screening. The higher velocity due to increase of flow rates pushes materials through the 

screen bar spaces resulting in more material being transferred downstream. The existing system has a 

channel approach velocity closer to 4 fps at peak flow and as a result the screens will blind at peak flow 

conditions and result in material being moved through the screens as well as not fully removed as part 

of the screening process. Additionally, elevated water level in the channels (the facility has observed 

flows above 140 mgd) cause overflow into the two available bypass channels (set to overflow at 110 

mgd), which have no screening capability. 

The GBF has two washer/compactors receiving screenings. The units provide some washing and removal 

of captured organics along with compaction to dewater the screenings before discharging into the 

dumpster. Treatment plant staff have reported the existing units plugging and having performance 

issues. Plugging issues tend to occur at peak flows. 

Along with the previously identified issues the facility has reported the following need to be addressed: 

 Headworks Building HVAC system requires replacement  

 Valves for mill waste upstream of fine screens require review and likely replacement 

 Isolation gates in the Headworks channels do not have enough freeboard to prevent 

overtopping during elevated flows likely due to the gates not being tall enough 

 Wall joints in bypass channel structures are leaking 

 Gravity thickener effluent piping to the headworks requires replacement from the thickening 

wet wells to headworks. Note: This piping replacement project has been awarded. Construction 

is scheduled for the fall and winter of 2021. 

Due to the hydraulic issues with the screens as well as the bypassing debris, it is recommended to 

replace the existing mechanical bar screens and reevaluate the layout of the headworks screenings 

facility. This could be accomplished by either (1) replacing the four existing screens and building 

modified bypass channels to add two additional fine screens or (2) building a new headworks facility 

sized for the projected 2040 peak hourly flow of 149 mgd. 

3.1.4 Grit Removal and Handling 

Grit removal at the GBF consists of six PS pumps, PS grit removal with four TeaCup® Hydrocyclone grit 

removal systems (sized for 400 gpm continuous flow each) paired with two GritSnail® classifiers. The 

purpose for PS grit removal is to separate the grit from the PS. The TeaCup® systems were initially 

installed in 1996. The TeaCup® systems have since been modified to become SlurryCup® systems which 

are a more appropriate technology for sludge grit removal. 

The existing system does not adequately remove grit to protect downstream thickening equipment, 

pumps, and anaerobic digestion. The plant staff question the effectiveness and the performance of the 

grit removal as a result of grit appearing in anaerobic digestion, destroying pump stators and rotors, and 

the increased maintenance of the PS centrifuge. Original operation of this system included pumping 380 

gpm from each primary clarifier through the TeaCups®. However, that operation was changed to 

alternating pump cycles from each clarifier every 30 minutes to achieve the appropriate PS 

concentration and make downstream flows more manageable on the thickening processes. After making 

this change, the grit capture in the TeaCups® has significantly decreased indicating it is remaining in the 



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Green Bay Facility Evaluation 3-4 
 

PS and causing damage downstream in thickening and pumping processes. The limited performance, 

age, and poor condition (due to corrosion and damage due to grit) of the grit removal and grit pumping 

equipment is of concern for the facility.  

The thickened PS pumping, which uses progressive cavity pumps, has seen a great deal of wear and tear 

due to the impact of grit. The facility switched to softer stators to improve this issue, but replacement of 

rotors and stators continues to be a maintenance issue. Plant staff reported needing to replace the 

rotors approximately every 6-months. Grit build-up in the digesters decreases overall volume and 

hinders digestion processes. The deposition of grit may result in increased cleaning of the digesters. As a 

result of the presence of grit in the solids flow stream, the facility has also had to make changes in the 

thickening processes to combat grit related issues in the thickening centrifuge including sending PS to 

four of the older gravity thickeners. Currently, the thickening centrifuge is used for WAS thickening only 

due to issues with wear from PS grit. Therefore, the existing thickening strategy was intended to include 

co-thickening PS and WAS with the GBTs; however, due to the presence of rags, grit, and grease in the 

PS, the operators began finding extreme wear on the sludge pumps and since they have separated the 

thickening processes and only thicken PS in the old gravity thickeners. 

Two grit removal approaches were considered as part of this study. First, for influent grit removal, 

vortex grit removal and multi-tray settling were evaluated. Second, a high velocity hydrocyclone type 

grit removal was evaluated for PS grit removal. 

3.2 Design Criteria for Potential Future Equipment 

The following provides the design criteria for potential equipment that will be installed to mitigate the 

existing GBF system issues presented in Section 0. This includes mechanical bar screens (trash racks), 

influent pumps, influent fine screens in the existing facility, PS grit removal, new facility fine screens, 

new facility influent grit removal, PS screening, and WAS screening. 

3.2.1 Mechanical Bar Screen Design Requirements 

 Number of units: 2 

 Bar Spacing: Maximum of 2-inches 

 Screen Channel Width: 8 ft 

 Screen Depth: 77.5 ft 

 High Water Level Depth: 25.5 ft 

 Low Water Level: 6.5 ft 

 Required Flow Capacity: 120 mgd each 

3.2.2 Influent Pump Requirements 

 Number of units: 4 / 5 

 Type: Dry-pit Centrifugal 

 Flow Capacity, each: 34,700 gpm (50 mgd) / 26,500 gpm (38 mgd) (n+1 arrangement) 

 Head: 84 ft 



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Green Bay Facility Evaluation 3-5 
 

3.2.3 Fine Screen Design Requirements (Existing Facility Expansion and Replacement) 

 Number of units: 6 

 Perforated Plate Opening: ¼” (6 mm) 

 Screen Channel Width: 4 ft 

 Screen Channel Depth: approximately 7.3 ft 

 Required Flow Capacity: 29.8 mgd each with all in use at peak hourly flow of 149 mgd 

3.2.4 PS Grit Removal System Design Requirements 

 Number of units: 4 

 Each unit receives flow from one primary clarifier 

 Flow Capacity: determined by manufacturer from provided PS mass loadings 

● 50th Percentile Mass Loadings: 40,862 ppd 

● 90th Percentile Mass Loadings: 51,809 ppd 

● TS%: 1.0 

● PS flow: 400 gpm each unit, 2.3 mgd total 

3.2.5 Fine Screen Design Requirements (New Facility) 

 Number of units: 4 

 Perforated Plate Openings: ¼” (6 mm) 

 Screen Channel Width: dependent upon manufacturer; ranges from 4 to 6.5 ft 

 Screen Channel Depth: dependent upon manufacturer; ranges from 8 to 12 ft 

 Required Flow Capacity: 38 mgd each with all in service at peak hour flow 

 Included Screenings Wash Press System 

3.2.6 Influent Grit Removal System Design Requirements (New Facility) 

 Number of units: 4 or manufacturer recommended 

 Receives all influent flow after influent screening and pumping 

 Flow Capacity: 149 mgd at peak hour flow with max flow rate per chamber of 50 mgd 

 Grit Capture Rate: 95% grit > 105 micron 

 Chamber diameter: dependent upon manufacturer 

3.2.7 PS Sludge Screening Design Requirements 

 Number of units: 2 

 Perforated Plate or Similar Openings: ¼” (6 mm) 

 Channel Width / Unit Size: selected by manufacturer 

 Water levels / Unit Size: selected by manufacturer 



NEW Water | TM 4.1 Screening and Grit Management 

BLACK & VEATCH | Green Bay Facility Evaluation 3-6 
 

 Primary Sludge Flow capacity each: range of 400 gpm to 1,600 gpm 

● Primary Sludge Concentration (TS%): 1.0 

3.2.8 WAS Sludge Screening Design Requirements 

 Number of units: 2 

 Perforated Plate or Similar Spacing: ¼” (6 mm) 

 Channel Width / Unit Size: selected by manufacturer 

 Water levels / Unit Size: selected by manufacturer 

 WAS Flow capacity each: range of 400 gpm to 1,600 gpm 

 WAS Concentration (TS%): 0.6 

3.3 Screening and Grit Removal Equipment Options 

Various approaches were examined to determine: 

1. Equipment function  

2. Advantages and disadvantages of screening and grit equipment  

3. Overall reliability for the required updates at both facilities 